



TECHNICAL DATA SHEET

MOD. STA
DATA 22/01/2018
REVISIONE 8

WKBAMPES280B230

Update 15/03/2021

ARTICLE DETAILS

DESCRIPTION	WKBAMPES280B230 1-6		
COMPOSITION	Poliéster-Viscosa-Bambú*		
HEIGHT CM	230	HEIGHT INCH	90.551
THREADS CM	10	THREADS INCH	25.4
WEFT CM	10	WEFT INCH	25.4
GRAMS/m ² +/-7%	280	ONCE/SQ YDS	11.812
FINISHING	RAM + SANFOR + SOFTENER	CLASS	MGL

*

--	--	--	--

TEST REPORT REFERRING TO PRE-PRODUCTION QUALITY NOT INDUSTRIAL PRODUCTION. ANY TEST ON INDUSTRIAL PRODUCTION WILL BE CARRIED OUT UPON REQUEST ONLY.

DECLARATION			
CERTIFIED OEKO-TEX STANDARD 100	CLASS I	YES ☒	NO ☐
DECLARATION REACH – CANDIDATE LIST		YES ☒	NO ☐
REG. BIOCIDI N.528/2012		YES ☐	NO ☒

TEST	METHOD OF TEST	SPECIFICATIONS	RESULT		
SLIPPAGE RESISTANCE OF YARNS AT A SEEM. FIXED LOAD METHOD	UNI EN ISO 13936-2'04	LOAD 180N	OPENING SEAM-WARP/WEFT SLIPPAGE (SEAM IN WARP DIRECTION)		N.A.
			OPENING SEAM-WEFT/WARP SLIPPAGE (SEAM IN WEFT DIRECTION)		N.A.
ABRASION MARTINDALE METHOD	UNI EN ISO 12947-1: '00 UNI EN ISO 12947-2: '00	9kPA 595 +/-2g	CYCLE		N.A.
			FORMATION OF PILLS DURING THE TEST		N.A.
			ELIMINATION OF PILLS DURING THE TEST		N.A.
			CHANGE OF THE ABRADING FABRIC BEFORE THE 50.000RUBBINGS		N.A.
PILLING MARTINDALE METHOD	UNI EN 14465:2008 UNI EN ISO 12945-2:'02 + EC 1-2004	MASS LOAD 415+/-2g	5.000 CYCLE		N.A.
			THE FINAL GRADE ASSESSED IS RELATED TO		N.A.
COLOUR FASTNESS TO ARTIFICIAL LIGHT: XENON ARC FADING LAMP TEST	UNI EN ISO 105-B02:2004	CHANGE IN COLOUR	UM		index
			RESULT		N.A.
THE FOLLOWING TEST RESULTS RELATE ONLY TO THE IGNITABILITY OF THE COMBINATION OF UPHOLSTERY COMPOSITES UNDER THE PARTICULAR CONDITIONS OF TEST. THEY ARE NOT INTENDED AS A MEANS OF ASSESSING THE FULL POTENTIAL FIRE HAZARD OF THE MATERIALS IN USE.					
FLAME RETARDANT	BS EN 597-1 & 2 (1995)	/	CIGARETTE		N.A.
			MATCH FLAME EQUIVALENT (BUTANE FLAME)		N.A.
FLAME RETARDANT	BS 5852- PART 1: (1979)	/	SCHEDULE 4,PART 1 (0) CIGARETTE		N.A.
			SCHEDULE 5, PART 1 (1) THE MATCH TEST		N.A.
FLAME RETARDANT	BS 7175: 1989 CLAUSE 7 THE IGNABILITY OF BEDCOVERS AND PILLOWS BY SMOULDERING AND FLAMING IGNITION SOURCES	CONDITION: BS 7175: 1989 CLAUSE 7	SOURCE CRIB 5	REF. NUMBER	N.A.
			RESULT	N.A.	
SINCE THE SPECIMENS TESTED SHOWED NON-IGNITION THE MATERIAL MAY BE CLASSIFIED AS MEETING BS 7175 : 1989, SECTION 3 FOR THE ABOVE IGNITION SOURCES AND POSITION.					
DOMESTIC WASHING AND DRYING PROCEDURES FOR TEXTILE TESTING	UNI EN 26330/'96	DIMENSIONAL LOSS AT 40° DEGREES CENTIGRADE	SHORTENING ON WARP N.A.		SHRINKAGE ON WEFT N.A.
		DIMENSIONAL LOSS AT 60° DEGREES CENTIGRADE	SHORTENING ON WARP N.A.		SHRINKAGE ON WEFT N.A.

